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No. 20151114052 No. L2636
QUALITY REPORT
NO.: QRO1F171110P52601-1R Date: Nov. 23, 2017 Page 1 0of 3
Applicant: CHANGZHOU PIOINEER ELECTRONIC CO., LTD
Address: NO, 18 HUASHAN ROAD, CHANGZHOU, JIANGSU, CHINA.
Report on the submitted sample said to be:
Sample Name: MICROWAVE ABSORBER
Style / Item No.: SA, SAH, SM
Material: PU foam with carbon and Flame retardants
Manufacturer: CHANGZHOU PIOINEER ELECTRONIC CO., LTD
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Signed for and on behalf of
Sigma Testing & Inspection Services (Ningbo) Co., Ltd.

Tested by:

Lnnig

Shining Jiang
Test Engineer
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® No. 20151114052 No. L2636

QUALITY REPORT
TEST REPORT

NO.: QRO1F171110P52601-1R Date: Nov. 23, 2017 Page 2 of 3
Lab Environmental Condition:

Temperature 23+2°C

Relative Humidity 50+5%RH

Vertical Burning

Test Condition:
1. Specimens are to be preconditioned in accordance with ASTM D618 (ISO 291) at 23+2°C and 50+5 percent relative
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Whether or not the cotton was 1gn|ted
by flaming particles or drops

No No No No No No No No No No

Classification: V-0
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Note:
- According to UL94 - 2015 Section 8, a material classed V-0 shall:
Criteria conditions V-0 V-1 V-2
Afterflame time for each individual <10S <30S <30S
specimen ty or t»
Total afterflame time for any condition set <50S <250S <2508
(t1 plus t2for the 5 specimens)» &l &
Afterflame plus afterglow time f;} each; ;

individual specimen “afterthe seconef
" flameapplication (t2+1s)

¢ Afterﬂame op aftergiowaf any spec:men
2 o - up to the h dlng clamp o

Cottog mdncator lgmted by ﬂammg
parhches or drops

Speciméfﬁ” escription: A: Black PU foam

SIGMA

MICROWAVE ABSORBER
*** END OF THE REPORT ***






